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NOTES: (UNLESS OTHERWISE SPECIFIED)
1. SPECIFICTIONS FOR THE CONSTRUCTION
OF THIS ASSEMBLY ARE COVERED
IN THE LARGE OPTIC SUSPENSION

BALANCING SPECIFICATION, LIGO E970154,

(2 MATERIAL—CONBYETTVE TLF LON, MANUF .
~B¥-FURON-DH 0N ~ 388 MEFACOM-AVE .

~AND-BESHENATED BY THE NAKE:
FURON X OO OO

2.1(3F HEICHT ADAPTER IS NOT SHOWN FOR

CLARITY. IT IS BOLTED TO THE JoP .
OF THE LOS STRUCTURE ASSEMBLY

USING THE HARDWARE ITEM NOS. 25-28.
INSTRUCT IONS INCLUDED IN LIGO
EQ70154.
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D94 oibe LE T LD, ETMONMTT S A :
D970180  |wince FixTuRE 4] !
DI60Z6 1 JrixTuRe ~tFFING a0/ |
DO 7007 4 — T FXIRE MAGET-T0- PWBELL STANDOFF 39| |
| DO6076-F—lrrerure—FEST-MASS 38| |
| DO 6 O-F52A——irHFURE—ORILCALLEVEL ER 37 :»
D960753 [FIXTURE, WIRE AND OPTICS M
D960147 |FIXTURE, GUIDE ROD Py PR 35 E
O SBO0SO-  |FIXTURE, MAGNET/STANDOFF ASSY 34|E!
DG70169 |MAGNET STRENGTH FIXTURE 33 i
DO70616  |coIL STRENGTH FIXTURE 2] |
31 |
D970615 |PAM SCREW 30 i
29 [
1/4-20 x 1.5 LG SHCS |[STAINLESS,Ag-Pete] 28| |
18 1/4-20 LOCK WASHER  [STAINLESS,AGReHD| 27 i
18 1,4-20 FLAT WASHER  |STAINLESS,AG~I8126 | !
i Lol W resata [174-20 HEX NUT STAINLESS Aq 2] 25 Di
1 HEIGHT ADAPTER | o%5le | @ 2 = 24 !
|7 |__|AR EPOXY, VAC-SEAL 23| |
= 4| SoERTTA TNV | WaSHER, FLAT, Jist STAINLESS 22| |
i 4 E?fé‘gz%;iig:‘:”’ WASHER, SPLIT LOCK, fi/4 STAINLESS 21 i
: 4| PN €-2016-NA SCREW, SHCS, 1/4-20 x 1.00 STAINLESS,Aq PLTO 20 __._:
i 8 | Savasocic. "' | wASHER, FLAT, J4 STAINLESS 9] |
o E o 8 | NoveS3a a5 " | WASHER, SPLIT LOCK. 4 STAINLESS 18] |
: 8| BN CHPNM | SOREW, SHCS, 4-40 x J5750 [STAIMESS AG PLIG 17 | 1
: At Las SatetuStop 6] |
8| DAL D | SeRENHEX HEA— I t6r— 5 15|Ci
6| B& TUOONNAS | SET SCREW, SOCKET,10-32 x .184 STAINLESS,Aq PLTD) 14| |
Q MR WIRE, ¢.01207/-.0003 MUSIC WIRE 13 !
5| D960138 | SENSOR/ACTUATOR HEAD ASSEMBLY 12 Z
] 4| D970075 | DIMBELL STANDOFF 1] 8
10 D960S01 | MAGNET 0] ® i
)E) 8| D960499 | LOS CHAWER STOP 3 :
2| D960O149 | LOS SIDE STANDOFF 8 i
’ |
- 2] D9BO755 | LOS LARGE WIRE STANDOFF 6 E
1] D9BO146 | LOS GUIDE ROD 5 1
Z} 4| D9BO134 | LOS CLAW, SUSPENSION BLOCK 4 al
T| D9BO144 | LOS SUSPENSION BLOCK  MMT3, 2K |3 _i
1| Gowieeorec OPTIC, $25em x 10cm THICK  |\eemoiesiauass) | 2 :
1| DOBO133 | LOS STRUCTURE ASSEMBLY .m.... 1....41
8 ”®/ S mm.,.m::., PARTS LIST e =
RREIDHE | aeRovaLs | OATE | || GO o8 e i vine of Tremoioo| |
[ 5796 |TF 1
L tare] LARAGSES EOMPBTLIYC S(kf_SOPSENaS)l ON i
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